Montageanleitung

Fitting instructions
Notice de montage
Istruzioni di montaggio
Montagehandleiding
Monteringsanvisning
Instrucciones de montaje
Montaz bo&nich

B D17

Touareg Trittbrettkit
Touareg Side Steps

. Teilenummer:
Marc_hgpleds 'I:ouareg Bart Number:
Gradini laterali Touareg Référence:

. Accessorio:

Touareg S!de steps Onderdeelnummer:
Touareg sidosteg Komponentnummer:

Estribos laterales en el Touareg \° de pieza:

Cislo sougasti:

Nastupnich prahlu Touareg momEs
Feo 7 LB A RRATY T

7L0071691A 666

Passend zu:

Fitment:
Configuration:
Accessorio:

Passend op:
Utrustning:

Modelo de instalacién:
Vybava:

Touareg 2004+

% PR A
ko7 L4 (200455 U EE)




/N\ WARNUNG: ©)

Eine unvorschriftsméBige Montage kann schwere Verletzungen zur

Felge haben.

« Dia Mentage muss von einem qualifiZerten Mechaniker durchged(ihet
weardan.

« Vor Arbeitsbeginn alle Anweisungen vollstandig lesen.

* Bei Arbeiten unter einem Fahrzeug alle relevanten Sicherheits-

vorschriftan betclgen.

Vorsicht vor scharfen Kanten.

Stets eina Schutzbrille tragen, um Augenverletzungen zu vermeiden

Vorsicht handhaben.

+ Stats Schutzkleidung tragen und Werkzeug mit der entsprechenden
Vorsicht handhaben.

/\ WARNING:

Improper installation procedures can cause serious perscnal injury.

+ Installation should be performed only by a qualified technician.

+ Read all instructions thoroughly belore starting.

« Observe all satety precautions when working under a vehicle.

» Beware of sharp edges.

» Always wear safely glasses to help protect eyes.

+ Always wear protedive clothes and use cauticn when using
hand teols.

/\ ATTENTION: ®

Des procedures dinstaliation inadequates peuvent provoquer de gra-
ves dommages corparels.

+ Linstallation deit &tre effectuéa uniquement par un technicien qualitie.
+ Lisez attentivament toutes les inslructions avant dé commendcer.

+ Respectez toutes les mesures de securité lorsque vous travaillez
s0us un véhicule.

Faites attention aux berds aigus.

Portez constamment des lunettes de sécurité alin de protéger vos yeux.
Portez constamment un disposilf de protection et soyez prudent
larg de l'utilisation d'outils & main.

/\ AVVERTENZA: ©)

Prooedure d montaggio efrate possonc causare gravi lesioni personali.
I montaggio deve essere effeftuato esclusivamente da un techico
qualificato.

+ Leggera tutte le istruzioni attentamente prima di procedere.

+ Altenersi a tulte le precauzioni di sicurezza quando si opera al di
sotta del veicolo.

» Prestare attenzione ai bord taghenti.

+ Indossare sempre occhiali di sicurezza per proteggere gh occhi.

» Indossare sempra I'equipaggiamento di sicurezza e prastare altenzi
one quando si utilizzano attrezzi manuali.

/N WAARSCHUWING: @

Onjuiste montageprocedures kunnen leiden tot emstig persocniijk letsel.

« De montage mag uitsluitend worden uitgevoerd door een gekwalifi-
ceerde monteur.

* Lees alvorens met de werkzaamheden te beginnen de instructies
zorguuldig door.

Neem ale velighetdsmaatregelen in acht tjdens het werken onder de auto.
Let op scherpe randen.

Draag altljd een veiligheidsbril om uw ogen te beschermen.

Drang aitlid beschermende kleding en neem de nodige voorzichtig-
heid in acht bij het gebruik van handgereedschappen.

/\ VARNING:

Felakliga installationsprocadurer kan leda till allvarliga persenskador.

+ Installationen far andast utféras av en kvalificerad tekniker.

» Léas allainstruktioner noga innan du sétter ighng.

+ Observera alla forsiktighetsatgarder di du arbetar under fordonst.

+ Akta dig for vassa kanter.

+ Ha alitid p& dig skyddsglasogon fcr att skydda dina égon.

+ Ha alltid p4 dig skyddsutrustning och var farsikiig da du anvander
handverktyg.

/\ ADVERTENCIA: &

Unainstalacion inadecuada puede provocar lesiones personales graves.

- Lainstaladion la deberd llevar a cabe tnicameante técnicos cualficades.

+ Lea todas las instrucciones detenidamente antes de comenzar la
instalacién.

- Respete las precauciones de seguridad cuando trabaje debasjo de

un vehiculo.

Tenga precaucién con los boerdes ahlados.

Utilice gafas de proteccion para protegersa los gjos.

Lleve ropa de proteccdn y extreme las precaucionas cuando utilice

heframiantas de mana.

/\ VAROVANI:

Nevhodny postup monta2e muZe zpusobit vaZny Uraz.

+ Monta? by mel provadét pouze kvalifikovany technik.

+ Ne? zahé4jite monta2, dukladne si pfeftete yvSechny pokyny.

Pfi prac pod vozem dodr 2ujte vSaechny bezpelnostni opatieni.

Dejte pozor na ostré hrany.

VZdy méjte nasazena bezpelnostni bride kvuli lepsi ochrané ol
VZdy méjte obletend ochranna pomucky a pfi prac s runimi nastraji
budte cbezfetni.




@ Hinweis: ©)

Vor Arbeitsbeginn lackierte FIachen und Zierteile abdecken, damit im Ver-
laut der Montage keine Kratzer oder andere Schaden entstehen. Geeignete
Schutzabdeckungen verwenden und Kleidungsstucke tragen. die frei von
Schmutz bzw. Fett sind und keine harfen oder scharfen Teile aufwaisen.

@ Note:

Before starting installation. make sure painted surlaces and tnm are protec-
ted to help prevent scratching and ather damage dunng installation . Use
appropnate surlace protection covers and work clothes that are free ol dirt.
grease and hard or sharp objects.

@ Remarque: D)

Avant de procéder alingtallation. assurez-vous que les surfaces peintes et
les garnitures sont prategees afin d’'empécher les rayures et d'autres dom-
mages qui pourraient survenir pendant I'instaflation. Utllisez des housses
de pratedion appropriées et des vétements de travail propres. non grais-
seux et ne comportant aucun objet pointu ou rigide.

@ Nota: @

Prima di procedere. accertarsi che le superic vemiciae e le finiture siano
protette onde evitare grafii e altri danni durante I montaggio. Utilizzare
adeguate protezioni per le superlid e indumenti da lavoro pnivi di spordzia.
grasso e oggetli dun o acuminati.

@ Opmerking: ®D

Bescherm gelakte delen en bekleding voordat u met de werkzaamheaden
begint om krassen en andere beschadigingen 1e voorkomen. Gebruik
geschikte hoezen, doeken en kieding zonder vuil. vet en harde ol scherpe
objecten.

@ Obs: ©)

Innan du satter ighng med installationen ska du se till alt malade ytor och
kanter dr skyddade 10r att undvika skrapning och andra skador under instaf-
lationen. Anvand lampliga ylskydd och arbetsklader som ar fria fran smuts,
smaijtett och harda eller vassa kanter.

@ Nota: ®

Antes de inidar la instaladon, asegurese de que las superficies pintadas
y la guamidon estan pralegidas para evitar arafazes y demas daffos
durante laingtalacion. Utllice cubiertas proledoras adecuadas para las
supeffices y ropa de trabajo que no presenten suciedad. grasa ni objetos
durcs o afilados.

@ Poznamka: €

Pred zah&jenim montaZe zajistéte ochranu natfenych povwrchu a lemovani.
SniZite tak nziko skrabnuti ajinych Skod, ke kterym pfi montad muze dgjit.
Pouzivefte vhodné pomucky pro zakryti a ochranu povrchu a pracovni
odévy. které nejsou dpinava, zamasténe a necbsahuji Zadné tvrdé ani ostre
piadméty.




/\ WARNUNG: ©)

Anheben sines Fahrzeugs mit Trittbrettern, Ziefleisten oder anderen
Zierteilen im unteren Schwellerbereich mit Hife eines ungeeigneten
Wagenhebers kann &in Abrutschen vom Heber verursachen. Schwere
Verletzungen kénnen die Folge gein.

« Zum Anheben des Fahrzeugs niemals den als Standardwerkzeug fur
nicht modiizierte Fahrzeuge gelieferten Wagenheber verwenden.
Das Trittbrett kann bei diesem Wagenheber hinderlich sein.

» Bei einem Reifenwechsel u. dgl. immer den mit dem autorisierten
Trittbrettsatz gelieterten Spezialheber zum Anheben des Fahrzeugs
verwenden.

» Unbedngt auch alle wichtigen Informaticnen und Warnhinweise zum
Anheben des Fahrzeugs in dessen Dokumentation lesen.

/\ WARNING:

Using the wrong jack to raise a vehide with side steps, addtional

dacorative trim or other enhancements in the area of the lower side sills

can cause the vehicle to fall off the jack and result in serious personal

injury.

» Never use the standard jack supplied with unmodified vehides to
raisa the vehicle. The side step can interfere with the jack when
raising the vehicle.

» Always use the special vehicle jack supplied with the authorized side
step package when the vehide must be jacked up. tor example. to
change alire.

» Please see the vehide Owner Literature for important information
and warnings about using a jack to raise the vehicle.

/\ ATTENTION:

/\ AVVERTENZA: ©)

L'utilisation du mauvais cric pour lever un véhicule comportant des
marchepiads. des garnitures décoratives supplementaires ou d'autres
dacoralions au niveau des longerans inferieurs peut provoquer la chute
du véhicule ! de graves dommages corporels.

» Pour lever le véhicule. n'Wlilisez jamais le cric standard fourni avec
lers véhicules nen medifies. Le marchepied peut géner lers du levage
du véhicule a l'aide du cric.

+ Larsque le véhicule dott &tre leve. par exemple pour changer une
foua, utilisez toujours le cric approprié fourni avec le marchepied.
Veuillez consulter la documentalion destinge au propriétaire du veéhi-
cule pour prendre connaissance des infermations importantes ef des
précautions & prendre avant I'uilsation d'un oric pour lever le véhicule.

Lutilizzo di un martinetto non appropriato per il sollevamento del veicolo
con gradini laterad, finiture decceative supplementar o altri abbellimenti
nell'area dei longheroni lalerad rfarion pud causare la caduta del veicolo dal
marineito con conseguenti gravi lesionl personall,

« Non Wihzzare ma i martretto d sene fornio con yeicoli non modificati
per sollevare ¥ veicodo. Il grackno laterale pud Interferire con il martinetto al
momeric del sollevamento def veicolo.

& Lhilizzare sempre | martinetto specifico del veicolo fornite con il pacchetto
gradiio laterals per sollevare il veicolo, per esempio, in caso d sostituz
one d un pneumatico.

+ Si prega d consultare i Biredto d'usc e manutenzione det veicolo per le
mormazicnd importanti & le avvertenze relative allimpiego del martinetto
per |l scievamento del veicolo.

/N WAARSCHUWING: @

Het gebruik van de verkeerde krik bij een auto met side steps, decora-
tieve sierlijsten of andere wijzigingen rand de dorpals kan ertce leiden
dat de autc van de krik valt, waardoor ernslig persaanlijk letsal kan
ontstaan.

+ Gebruik nooit de standaardkrik die meegeleverd wordt met angemo-
dificeerde auto's om de aute op te krikken. De sida step kan tijdens
het opkrikken van de auto in aanraking komen met de krik.

+ Gebruik alljd de spedale krik die meegeleverd wordt bij de goed-
gekaurde side step-set als de auto opgekrikt moet worden om
bijvoorbeeld een wial te verwisselen.

+ Ze het Instrudisboekje voor belangrijke informatie en waarschuwingen
met betrekking tot het opknkken van de auto.

/\ VARNING:

Om du anvander en telaktig domkraft {ér att Iyfta ett fordon med sidos-
teg, kan dekorationskantar och andra dataljer i emradet vid de nedre
sidodelarna géra sé att fordaonet faller av domkraften vilket kan leda till
allvarliga personskador.

« Anvand aldrig den standarddomkraft som meddljer icke-modifierade
fardon for ait lyfta fordonet. Sidosteget kan stara domkraften da
fardonet hyits.

« Anvand alflid den speciella domkraft som medfoljer med det aukto-
risarade sidostegspaketet da du ska lyfta fordonet for att till exempel
byta ett dack.

« Se dokumentationen som medidljer fordonet dr viklig infarmation
och varningar om anvandningen av domkraften for att Ivfta fordonet.

/\ ADVERTENCIA: &

La utilizacion del gato incorrecto para elevar un vehicule que disponga de
estribos laterales, las guarnicdones decorativas adconales u otres acce-
sarios situados en la zona del umbral lateral inferior podrian provocar que
al vehiculo se caiga del gato y ccasicnar lesiones perscnaleg graves.

+ No utilice el gato estandar suministrado con los vehicules no mediica
dos para elevar el vehiculo. El estribo lateral puede impedir & fundo-
namiento del gato al elevar el vehiculo.

+ Ullice el gato especial del vehicule suministrade con el paquete
auterizade del estribo lateral cuando sea necesario elevar el vehiculo,
per ejemplo, para cambiar una rueda.

+ Consulte la documentadion del propietario del vehicuio para obtener
informacion importante y consultar las advertendas acerca del usc del
gato para elevar & vehiculo.

/\ VAROVANI:

Pouziti 3patného zvedaku ke zvednuti vozu s boénimi nastupnimi

prahy, doplfikovymi listami nebo jingmi doplfiky v oblasti prahu muze

zapfidinit pad vozu se zvedaku a naslednd vazny uraz.

» Ke zvedani vozu nikdy nepouZivejta standardni zvedak dodavany
s neupravenymi vozy. Bo&nl nastupni prah muze pfi zvedani vozu
pfekaZet zvedaku.

+ Budete-li polfebovat zvednout vuz, napliklad kvuli vymeéné pneuma-
tiky, v2dy pou’ifte specialni zvedak vozu dodany ve schvalené sadé
s bo&nimi nastupnimi prahy.

» Nahlednéte prosim do pfirutky pro majitele vozu. Najdete tam
duleZté informace a varovani souvisejici s pouZivanim zvedaku ke
zvedani vozu.




Trittbrettteile
Side Step Parts

Pieces du marchepied
Componenti dei gradini laterali
Side step-onderdelen

Piezas de

prahu
Y14 EXT

Sidostegets delar

los estribos laterales

Soucasti boéniho nastupniho

v TERGA

Trittbrett links und rechts

Side Steps Left and Right

Marchepieds gauche et droit

Gradini laterali sinistra e destra

Side steps links en rechts

Vanster och hoger sidosteg

Estribos laterales izquierdo y derecho

Leva a prava strana bo&nich nastupnich prah

HA4 RAT Y TED KA

Mittlere Halterung (2)
Center Bracket (2)
Support central (2)
Staffa centrale (2)
Middelste steun (2)
Mittbygel (2)

Soporte central (2)
Stiedovy drzak (2)
A A A A N A

Beifahrerseite vorn (oben), hinten (unten)
Passenger Side Front (top), Rear (bottom)

Coté passager avant (en haut), arriére (en bas)
Anteriore (superiore), posteriore (fondo) lato
passeggero

Passagierszijde voor (boven), achter (onder)
Passagerarsidan fram (uppe) bak (nere)

Parte delantera (superior) lateral y trasera (infe-
rior) del copiloto

Strana spolujezdce vpfedu (nohofe), vzadu (dole)

BRIz w > b B YR

1. Wagenheber mit Tasche 1. Cric con borsa

2. Warungsaufkleber

3. Bedienungshinweis,
Anheben des Fahrzeugs

4. ABE

il sollevamento
4. ABE
1. Jack with bag 1. Krik met tas
2. Warning sticker
3. Notice, jacking up of vehicle
4. ABE de auto
4. ABE
1. Cric avec sac
2. Autocollant d’'avertissement
3. Notification, levage du
véhicule
4. ABE

2. Varningsmarke

fordonet
4. ABE

2. Adesivo di avvertenza
3. Istruzioni, utilizzo del cric per

2. Waarschuwingssticker
3. Aanwijzing, opkrikken van

1. Domkraft med vaska

3. Anmarkning, hissa upp

Fahrerseite vorn (oben), hinten (unten)

Driver Side Front (top), Rear (bottom)

Co6té conducteur avant (en haut), arriére (en bas)
Anteriore (superiore), posteriore (fondo) lato guida
Bestuurderszijde voor (boven), achter (onder)
Férarsidan fram (uppe), bak (nere)

Parte delantera (superior) lateral y trasera
(inferior) del conductor

Strana fidi¢e vpfedu (nahofe), vzadu (dole)

B a > b (B Uy H

1. Gato con bolsa

2. Adhesivo de advertencia

3. Aviso, elevacién del vehiculo
con el gato

4. ABE

di veicoli

1. Hever s obalem

2. Stitek s varovanim

3. Poznamka, zvedani vozidla
heverem

4. ABE

LT A
AT Y -

i WOV YR
oo



e
W ‘ "
- n Ly
1 2 3.y
- = 6
@ Befestigungstelle
Teil Nr. Baschreibung Menge
1 Abstandhafter 2
2 Schraube M8 x 65 2
3 Schraube M8 x 20 24
4 Sicherungsscheibe 26
5 Mutterneinsatz 8
6 Mutterneinsatzwerkzeug 1

®

Mounting Hardware

Part # Description Qnty
1 Spacer 2
2 Boit M8 x 65 2
3 Boit M8 x 20 24
4 Lock Washers 26
5 Nut Insert 8
6 Nut Insert Tool |
Eléments de fixation
Pigce n” Description Qte
1 Entretcise 2
2 Boulon M8 x 65 2
3 Boulon M8 x 20 24
4 Freins d'ecrou 26
5 Douille d'écrou 8
6 Outil d'insertion d'écrou |

S

Componenti di montaggio

M. Part. Descrizione Qta
1 Distanziale 2
2 Vite M8 x 65 2
3 Vite M8 x 20 24
4 Rondelle di sicurezza 26
5 Dado con inserto 8
6 Altrezzo per dado con inserto 1

®

Bevestigingemateriaal

Ond.nr. Beschnjving Aantal
1 Afstandsbus 2
2 Bout M8 x 65 2
3 Bout M8 x 20 24
4 Veemng 26
5 Blindklinkmoer 8
6 Montagegereedschap blindklinkmoer 1

(8D Metallvaror fér montering

Del # Besknvning Antal
1 Distansbricka 2
2 Bult M8 x 65 2
3 Bult M8 x 20 24
4 Lasbrickor 26
5 Mutterinlagg 8
6 Mutterinlaggsverkiyg 1

@ Sopories de montaje

MN* Pieza Descripcion Cantidad
1 Separadgor 2
2 Perno M8 x 65 2
3 Perno M8 x 20 24
4 Arandelas de presion 26
5 Insercion de la tuerca 8
6 Herramienta para la nsercion de latuerca 1

MontaZni material
Soutast €. Popis
Distan&niviozka
Sroub M8 x 65
Sroub M8 x 20
Poyistne podloZky
Maticova vioZka
Nasazovat matic

DN DN =

@ RO 1A
i o 77 e 1‘/\: "

SN Ul e e B e

ROV FRME R 63
A BME X 20

il

2
24
26



Fur die Montage der Trittbretter erforderliches Werkzeug
Tools Required for Side Step Installation

Outils nécessaires a l’installation du marchepied

Attrezzi specifici per il montaggio dei gradini laterali
Benodigd gereedschap voor montage van side steps
Verktyg som kravs for att installera sidosteget
Herramientas necesarias para la instalacion de los estribos
laterales

Nastroje potfebné k montazi bo¢nich nastupnich prahi
P14 RATYTORDHFICHERTR

Py, m/%‘ﬂ

Stichsage oder Metallsége Schraubenschlissel 13 mm Papiermesser Drehmomentschliissel Lochsdge

Reciprocating saw or Hacksaw Wrench 13mm Ulility Knife Torgue Wrench Hole Saw

Scie alternative ou scie a mélaux Clé & molette 13 mm Cutter Clé dynamométrique Scie-cloche
Seghetto alternaltivo o seghetio Chiave 13 mm Lama accessoria  Chiave dinamometrica Sega atazza

a mano Ring/sleeksleutel 13 mm Hobbymes Momentsleutel Galenzaag
Reciprokezaag of ijzerzaag Skiftnyckel 13mm Universalkniv Momentnyckel Halsag

Metlallsag eller bagfil Llave de 13 mm Navaja multiusos  Llave dinamométrica Sierra perforadora
Sierra con movimiento alternativo  Kli¢ 13 mm Dilensky nuz Momentovy Kli¢ Vyvrtavac otvora
o sierra para metales L 2 F13mm A—F A4 JFA4 ST L F A 7V
PFimocara pila nebo ramova pila 47

[P Dl S B
o



+ Touareg Trittbrettmontage

Touareg Att installera sidosteget

* Touareg Side Step Installation * Instalacion de los estribos

le Touareg

+ Montaggio gradini laterali Touareg
* Montage Touareg side steps

Schritt 1: Trittbrettmontage

Dia seithiche Unterbodenverkleidung auf der lin-
ken und rechten Seite des Fahrzeugs ausbauen.
Dig Verkleidungen sind mit jeweails 7 T25 Torx-
Schrauben befestigt.

Step #01 Side Step Installation

Removae the side undercarnage cover on the left
and right sides ct the vehicla. There are 7 T25
Torx screws on each side

Etape n°1: Installation du marchepied
Déposez |la protection du chassis sur les cilés
gauche et drait du véhicule. Des vis Torx 7 T25
se trouvent de chaque cbté.

Fase 1: Montaggio gradino laterale
Togliare la pratezione laterale del telaio sui lati
destro e sinistro del veicolo. Su ciascun lato
sono utllizzate 7 viti T25 Torx

Stap #01: Montage side step

Verwijder de afdekpanelen links en rachts aan
de onderzijde van de auto. De pandlen zijn aan
beide zijden bavestigd met 7 T25 Tont-schroeven.

Steg #01: Att installera sidosteget

Avlagsna underredets sidokapa pa fordonets
vénstra och hogra sida. Det sitter sju T25 Torx-
skruvar pavarje sida.

Paso n® 1: Instalacion de los estribos laterales
Extraiga la cubierta lateral deracha e izquierda
de los bajos del vehiculo. Hay 7 tomillos T25
Torx en cada lado

Krok &. 01: MontiZ bo¢niho nastupniho prahu
Sejméte botni podvozkové krdy naleve apra-
vé strané vozu. Na kaZdé strané jsou pfichycany

7 srouby T25 Torx.

AFHFZOLHA FAF 27RO
-.-.Jd:ofﬁﬂ%ﬁr;/f»
# v e A —sRmNLET. &8
TN Z AT A B R £ 1.

Installation du marchepied sur

laterales del Touareg

Montaz boc¢nich nastupnich
prahu Touareg

o7 LTYA BTy TR

Schritt 2: Trittbrettmontage
Die Verkleidungs-Befastigungshalterung vorn auf
der Fahrerseite des Fahrzeugs ausbauen.

Step #02 Side Step Installation
Remove the cover mounting bracket on the
dnver side at the front of the vehicte.

Etape n°2: Installation du marchepied
Retirez le support da fixation de la pratection a
I'avant du véhicula, cdté conducteur.

Fase 2: Montaggio gradino laterale
Teglere la staffa di attacco prolenone lato guida
sulla parte anterore del veicolo.

Stap #02: Montage side step

Verwijder de bavestigingssieun van het afdekpa-
neel aan de voorzjde van de auto aan bestuur-
derszijde.

Steg #02: Attinctallera cidosteget
Avlagsna kbpans monteringsbygel p forarsidan
framtill pa fordonet.

Paso n® 2: Instalacion de los estribos laterales
Extraiga el soporte de montge de la cubierta
situade en el lateral delantero del vehiculo.

Krok & 02: MontaZ boZniho nastupniho prahu
Vyjmeéta montaini drzak krytu na strané fidica v
predni &asti vozu.

AT PR, B n}’/)’hll ,1r.,

|r'~ ||' = ’_'-"E,E-t i/

FIFAV &R

Schritt 3 Trittbrettmontage
Mit einer Metallsage den im Foto gezeigten Tail
der Halterung absagen.

Step #03 Side Step Installation
Use a metal cutting saw to remove the section o
the bracket as shown in the photograph.

Etape n°3: Installation du marcheplied
Servaz-vous d'une sde a métaux pour retirer la
section du support cornme illustré ci-contre.

Fase 3: Montaggio gradino laterale
Tramite un segheflo per metalli tagliare la sezi-
one della staffa come illustrato nell immagine.

Stap #03: Montage side step
Verwijder met een |jzerzaag het gedeefe van de
steun dat op de 1otois aangegeven.

Steg #03: Att installera sidosteget
Anvand en metallsag for att avlagena en bit av
bygeln shsom visas pa fotat.

Paso n® 3: Instalacién de los estribos laterales
Utllica una sierra da corte para exraer la sec-
cion del soporte tal y corne se muestra en la
fotografia.

Krok &. 03: Montaz bo¢niho nastupniho prahu
K piifiznuti drzaku pouZijfte pilku na 2elazo (viz
fotogralie).

AT 7704 FRAT7 7 78Ot

»

I NH ;‘-gfw
UL FETIH

T DR

a,_ .




Schritt 4: Trittbrettmontage
Hinweis:

Die Mutterneinsétze nicht Uberdrehen.
1. Mt dem im Kit enthaltenen Mutterneinsat-
zwerkzeug varn auf der Fahrerseile eine Mutter
ainsetzen.
2. Die in Schritt 3 abgeanderte Halterung tber
der mit dem Kit gelieferten Trittbretthalterung
montieren.
3. Bei einem Fahrzeug chne Luftlederung das
M8 x 20 Betestigungsteil mt 22 Nm anziehen.
Bai einem Fahrzeug mit Lutfederung (Druck-
speicher verhindert den Zugang mit Nuss und
Drehmomentschltssel) mit den Fingem anzie-
hen und dann mit einem Schraubanschlissel
fastziehen.

Step #04: Side Step Installation
Note:

®Do not over-tighten the nut inseris.

1. Using nut insert tool supplied with the kit.
insert anul in the location on the driver side at
the front of the vehicle.

2. Install the meditied bracket from step 3 over
the side step bracket supplied with the kit.

3. It not equipped with air suspension. torque
the M8 x 20 tasteners to 22Nm. It equipped
with air suspansion (Air reservoir tank prevents
access with socket and torque wrendh). finger
tighten and then use wrench to secure.

Etape n°4: Installation du marchepied
Remarque :

Ne serrez pas trop les doullles.
1. Al'aide de I'outl d'insertion d'écrou fourni
dans le kit. insérez un écrou al'emplacemant
préevu a l'avant du vehicule, odté conducteur.
2. Posez le support moddia al'étape n°3 surle
support de marchepied foumi dans le kit.
3. Siln'y a pas de suspension pneumatique.
serrez les attaches M8 x 20 2422 Nm. Si le vehi-
cule est équipé d'une suspension pneumatique
(le reservar d'air empéache I'accés avec une cle
a dauille ou una cté dynamométrique), sarvez-
vous de vos doigts at ensuite de la cte & molelte
pour agsurer la fixation.

Fase 4: Montaggio gradino laterale
Nota:

@Non serrare eccessivamente | dadi con
Inserto.

1. Wilizzande I'attrezzo tornito con il kit. inserire
un dado nella sede sul lalo guida sulla parte
anteriore del veicolo.

2. Montare la staffa modificata come indicato al
punto 3 sulla stafta del gradino laterale fomita
con il kit.

3. Senon sono presenti sospensionl pneuma-
tiche. setrare i dispositivi di tissaggio M8 x 20 a
22Nm. Se sono prasenti sospensioni pneuma-
tiche (Il serbatoio dell'ana impedisce l'accesso
con la chiave a tubo e dinamometnca). serrare a
mano e quindi con la chiave.

Stap #04: Montage side step

O?merklng
Draal de blindklinkmoeren niet te vact aan.
1. Plaats een blindkhnkmoer met het meegele-

verde montagegereedschap aan de voorzijde
van de aulo aan bestuurderszijde.

2. Plaats de bij stap 3 gemcdificeerde steun
over de side step-steun van de set.

3. Draai de M8 x 20 bouten vast met 22 Nm bij
auto's zonder luchtvering. Craal by auto's met
luchtvering de bouten earst handvast en verval-
gens verder vast met een ning-/steekstautel (het
luchtreservoir maakt de bouten onberaikbaar
voor een momentsleutel met dopsleutel).

Steg #04: Att installera sidosteget
Obs:

®Dra inte at mutterinlaggen fér mycket.
1. Anvand mutterinlaggsverktyget som medfd-
jer satsen och satt in en mutter paratt plats pa
forarsidan framtll pa fordonet.

2. Installara bygeln som modifierats i steg 3 pa
sidostegsbygeln som medidjer satsen.

3. Om den inte utrustats med pneumatisk
upphangning. kan du dra at fastanordningarna
M8 x 20 till ett moment ph 22Nm. Om den har
utrustats med pneumatisk upphangning (den
pneumatiska tanken forhindrar atkomst med
insaxnyckel och momentnyckel). ska du dra &t
den med fingrarna och sedan anvénda nyckeln
som sista steq.

Paso n°4: Instalacion de |os estribos laterales
Nota:

®No apriete en exceso las inserciones de
las tuercas.

1. Inserta unatuerca en el lado del condudor en
la parte delantera del vehiculo mediante la her-
ramienta de insercon de tuercas suministrada
con el kit.

2. Instale el soporte medificade desde & paso 3
sobre el soporte del estribo lateral suministrado
con el kit.

3. Si el vehiculo no esta equipado con suspen-
sion neumatica, apriete los elemantos de fijacion
M8 x 20 a 22 Nm. Si el vehiculo esta equipado
con suspension neumatica (el depdsito de aire
impide el accaso con la llave de cubo y lallave
dinamomeétnca). apriételos con lamanoy. a
continuagion. utilice la llave para fijarlos.

Krok &. 04: MontaZ boZniho nastupniho prahu
Poznamka:

®Nasuvné matice nadmérné neutahujte.
1. Pomoci nasazovada matic, ktery je soutasti
dodane sady, vsurite matici na misto na strana
fid&a vpredu vozu.

2. Namontujte upraveny drzak zminény v kroku
3 pfes bodni drzak nastupniho prahu, ktery je
soutasti dodane sady.

3. Neni-ll vuz vybaven vzduchovym
odpruZenim, utahnéte upevnovaci prvky M8

x 20 utahovacim momeniem 22 Nm. Mate-

li vzduchove cdpruZeni (zasobnik vzduchu
neumoZnuje pouziti nastrékovych a momento-
vych klidu), utahnéte $rouby ruéneé a pote
dotahnéte klicam.

FAaF v Rt

'//D«ﬁ

2,
=W
®')L v hg4 s REEnEy T

R o A

'f"'*if-ba FIEVEEEY [z
RAFU AT I0 4 LD

AR 8 IR D A,
M2x 207 7 AT 520 mil b ¥ z_-“a:f.‘j‘f‘-_" 4
¥, TTFH AN A (LT I;-',‘ —X
F//’J"‘ﬂL 1’7'/' ".(.3"1*}\;/

: el D «zf . |

Schritt &: Trittbrettmontage

1. Auf der Beitahrerseita die 2 im Foto gezeigten
Befestigungsteile der Verkleidungshalterung
entfernen.

2. Die Trttbretthalterung mit den urspriinglichen
Befestigungsteilen montieren.

3. Die M8 x 20 Befestigungstelle mit 22 Nm
festziehen.

Step #05: Side Step Installation

1. Remove the 2 passenger sida cover bracket
fasteners as shown in the photograph

2. Ingtall the side step bracket using the onginal
fasteners.

3. Torque the M8 x 20 fasteners to 22Nm.

Etape n°5: Installation du marchepied

1. Retirez les deux attaches du support de pro-
tection cdta passager comme illustré d-contrea.

2. Ingtallez le support de marchepied a 'aide des
attaches d'origine.

3. Serrez los attaches M8 x 20 2 22 Nm.

Fase 5: Montaggio gradino laterale

1. Togliere i 2 dispositivi di lissaggio staffa
pratezione lato opposto guida come illustrate
nellimmagine

2. Montare |la stafla del gradino laterale utiliz-
zando i dispositivi di fissaggio originali.

3. Serrare i dispositivi di lissaggio M8 x 20 a2 22Nm.

Stap #05: Montage side step

1. Verwijder de 2 bauten van de steun van het
paneel aan passagierszijde die op de foto zijn
algebeeld.

2. Plaats de steun van de side step met de
oniginele bouten.

3. Draai de M8 x 20 bouten vast met 22 Nm.

Stag #05: Att inotallera sidosteget

1. Avlagsna bygeltdastena fran tva sidokapoma
pa passagerarsidan shsom visas pafotot.

2. Ingtallera sidostegsbygeln genom att anvanda
de ursprungliga fastanordningama.

3. Dra At fastanordningarna M8 x 20 till ett
moment pa 22Nm.

Paso n® 5: Instalacion de los estribos laterales
1. Extraiga los 2 elementos de fljadon del
soporte de la cubierta lateral del pasajerotal y
como se muestra en la fotegratia.

2. Ingtale el soporte del estnbo lateral medianta
los elementos de fijacon originales.

3. Apriete los elementos de fijacion M8 x 20 a
22 Nm.

Krok & 05: MontaZ boZniho nastupniho prahu
1. Dle fotografie vysroubujie na strané spalu-
jezdce dva upevnovact prvky drzaku kndu.

2. Pomoci puvednich upeviiovacich prvku
upevnéte drzak botniho nastupniho prahu.

3. Utahnete upeviovaci prvky M8 x 20 utaho-
vacim momentem 22 Nm.

b E- it i s T | R

1. B

- R R

--?'Jf\*/’!'T/:‘/7’7"""

F'.“q'\-}-"’"{..ln'-'&l,:l
FTALEMFRLT, ¥4 FRF ¥

LMEx207 T A+ £ 20

i E

b 2 TR



Schritt 6: Trittbrettmontage

Mit dem im Kit enthaltenen Mutterneinsatzwerk-
Zeug in Fahrzeugmitte an der im Foto gezeigten
Stelle auf beiden Seiten des Fahrzeugs eine
Mutter einsetzen.

Step #06: Side Step Installation

Using nut insert tool supplied with the kit, insert
a nut in the location at the center of the vehicle
as shown in the photograph on both sides of the
vehicle.

EWpes n°6: Installation du marchepied
En vous servant de l'outil d'insertion d'écrou
fourni dans le Kit, insérez un écrou a
I'emplacement prévu au centre du véhicule,
comme illustré ci-contre, sur chaque cété du
véhicule.

Fase 6: Montaggio gradino laterale
Utilizzando I'attrezzo fornito con il kit, inserire un
dado nella sede al centro del veicolo come illu-
strato nellimmagine su entrambi i lati del veicolo.

Stap #06: Montage side step

Plaats met het meegeleverde montagege-
reedschap aan beide zijden van de auto een
blindklinkmoer op de plaats in het midden van de
auto die op de foto is aangegeven.

Steg #06: Att installera sidosteget

Anvand verktyget for att satta i muttrar som
medfoljer satsen och satt i en mutter pa indike-
rad plats mitt pa fordonet, pa bdda sidor om det,
sasom visas pa fotografiet.

Paso n° 6: Instalacion de los estribos laterales
Mediante la herramienta de insercion de tuercas
suministrada con el kit, inserte una tuerca en la
ubicacion situada en el centro del vehiculo tal y
como se muestra en la fotografia a ambos lados.

Krok €. 06: Montaz bo¢niho nastupniho prahu
Dle znazornéni na fotografii nasadte z obou
stran uprostfed vozu matice. PouZijte nasazovac
matic dodany v sadé.

Schritt 7: Trittbrettmontage

1. Die mittleren Halterungen mit 2 M8 x 20
Befestigungsteilen geman Foto auf beiden
Seiten des Fahrzeugs montieren. Den Abstand-
halter dabei nur zur provisorischen Befestigung
verwenden. Er wird spater fest montiert. Die
Befestigungsteile noch nicht fest anziehen.

Step #07: Side Step Installation

1. Install the center brackets with 2 M8 x 20
fasteners as shown in the photograph on both si-
des of the vehicle. Use the spacer for placement
only at this time. It will be fastened later. Do not
tighten fasteners at this time.

Etape n°7: Installation du marchepied

1. Installez les supports centraux avec deux
attaches M8 x 20, comme illustré ci-contre, sur
chaque coté du véhicule. Utilisez I'entretoise
pour le positionnement uniquement a ce
moment. La fixation s'effectuera plus tard. Ne
serrez pas les attaches a ce moment.

Fase 7: Montaggio gradino laterale

1. Montare le staffe centrali con 2 dispositivi di
fissaggio M8 x 20 come illustrato nell'immagine
su entrambi i lati del veicolo. Per il momento uti-
lizzare il distanziale solo per il posizionamento.
Il serraggio sara eseguito successivamente.
Non serrare adesso i dispositivi di fissaggio.

Stap #07: Montage side step

1. Plaats aan beide zijden van de auto de mid-
delste steunen met 2 M8 x 20 bouten zoals op
de foto is aangegeven. Gebruik de afstandsbus
in dit stadium alleen voor de plaatsing. Deze
wordt later vastgezet. Draai de bouten nog niet
definitief vast.

Steg #07: Att installera sidosteget

1. Installera mittbyglarna med tva fastanord-
ningar 2 M8 x 20 sasom visas pa fotografiet pa
fordonets bagge sidor. Anvand distansbrickan
endast for placering i detta lage. Den ska sattas
fast senare. Dra inte at fastanordningarna &nnu.

Paso n° 7: Instalacion de los estribos laterales
1. Instale los soportes centrales con 2 elementos
de fijacion M8 x 20 a ambos lados del vehiculo
tal y como se muestra en la fotografia. Utilice

el separador solo para colocarlos en este
momento. Se fijara mas tarde. No apriete los
elementos de fijacion en este momento.

Krok €. 07: Montaz bo¢niho nastupniho prahu
1. Z obou stran vozu namontuijte stfedové
drzaky. Pouzijte 2 upevitovaci prvky M8 x 20 (viz
fotografie). Distan¢ni viozku pouzijte jenom zde.
Pfipevnite ji pozdéji. Upeviiovacl prvky jeste
nedotahuijte.

AT VT A A R AT Y TR
1.M8x207 7 AF2(H# i
Blickry 7342 ; 3
). COBMTIHAR—HEEBRDDOEDI
DHEFRLUE F. HDHIEEDORT Y I TH
WET. CREETETY 7 A E2EDT
TLFER .

Schritt 8: Trittbrettmontage

1. Mit dem im Kit enthaltenen Mutternein-
satzwerkzeug hinten auf beiden Seiten des
Fahrzeugs an der im Foto gezeigten Stelle eine
Mutter einsetzen.

2. Die hinteren Halterungen mit 2 M8 x 20 Be-
festigungsteilen geman Foto auf beiden Seiten
des Fahrzeugs montieren. Die Befestigungsteile
noch nicht fest anziehen.

Step #08:Side Step Installation

1. Using nut insert tool supplied with the kit, insert
a nut in the location at the rear of the vehicle as
shown in the photograph on both sides of the
vehicle.

2. Install the rear brackets with 2 M8 x 20
fasteners as shown in the photograph on both
sides of the vehicle. Do not tighten fasteners at
this time.

Etapes n°8: Installation du marchepied

1. En vous servant de l'outil dinsertion
d'écrou fourni dans le kit, insérez un écrou a
I'emplacement prévu a I'arriére du véhicule,
comme illustré ci-contre, sur chaque coté du
véhicule.

2. Installez les supports arriére avec deux at-
taches M8 x 20, comme illustré ci-contre, sur
chaque coté du véhicule. Ne serrez pas les
attaches a ce moment.

Fase 8: Montaggio gradino laterale

1. Utilizzando l'attrezzo fornito con il kit, inserire
un dado nella sede sul retro del veicolo come
illustrato nellimmagine su entrambi i lati del
veicolo.

2. Montare le staffe posteriori con 2 dispositivi di
fissaggio M8 x 20 come illustrato nell'immagine
su entrambi i lati del veicolo. Non serrare adesso
i dispositivi di fissaggio.

Stap #08: Montage side step

1. Plaats met het meegeleverde montagege-
reedschap aan beide zijden van de auto een
blindklinkmoer op de plaats aan de achterzijde
van de auto die op de foto is aangegeven.

2. Plaats aan beide zijden van de auto de ach-
terste steunen met 2 M8 x 20 bouten zoals op
de foto is aangegeven. Draai de bouten nog niet
definitief vast.

Steg #08: Att installera sidosteget

1. Anvand verktyget for att satta i muttrar som
medfoljer satsen och satt i en mutter pa ratt plats
bak i fordonet pa bada sidor, sdsom visas pa
fotot.

2. Installera de bakre byglarna med tva fasta-
nordningar M8 x 20 pé fordonets bada sidor,
séasom visas pa fotot. Dra inte at fastanord-
ningarna annu.

Paso n° 8: Instalacion de los estribos laterales
1. Mediante la herramienta de insercion de tu-
ercas suministrada con el kit, inserte una tuerca
en la ubicacion situada en la parte posterior del
vehiculo tal y como se muestra en la fotografia
a ambos.

2. Instale los soportes posteriores con 2 ele-



mentos de fijacion M8 x 20 a ambos lados ded
vehiculo tal y como se muesira en la fotografia.
No apriete los elemantos de fijacion en este
mamento.

Krok &. 08: MontaZ botntho nastupniho prahu
1. Dle znazoméni na fotogralii nasadie ma-

tice z obou stran v zadni ¢asti vozu. PouZifte
nasazovac malic dodany v sadé.

2 Namontujte z obou stran zadni drzaky.
Poudijte 2 upeviiovaci prvky M8 x 20 (viz foto-
gralie). Upevnovaci prvky je#té nedotahujte.

AF v 70 FAT Y ZHEY T
L¥v J 2 A TASERHLT.
MET cROF o bEMA L

r i i
L ]
- oy s
B S

LT

B
-
y

Schritt: Tritibrettmontage

Die beigelegte Schablone ausschneiden und wie
dargestellt auf die Verkleidunglegen. Mit einer
Slichsage und einer Lochsage die Berejche
geman Schablone entfemen.

Step #: Side Step Instaliation

Cut out the encicsed templale and place on the
cover as shown. Using a hack saw and hote saw
remove the sedions as marked on the tamplate.

Etapes n°: Installation du marcheplied
Découpez le gabarit foumni of placez-le surla
protection commse illusire c-contre. En utilisant
une sde a metaux et une scie-doche, retiraz les
sections comme indique sur le gabarit.

Fage: Montaggio gradino laterale

Ritagliare la mascherina fornita e posizicnare
sulla protezione come indicato. Tramite un
seghetto a mano e una sega atazzatogliere le
sezicni contrassegnate sulla mascherina.

Stap #: Montage side step

Knip de meegeleverde sjabloon uit en plaats
deze op het paneel zoals aangegeven op de
foto. Veerwijder de gedeelten die op de sjabloon
zijn aangegeven met een ijzerzaag en een
gatenzaag.

Steg # Att Installera sidosteget

Skar ut den medidjande mallen och placera
den pi klpan sdsom visas. Anvand en bagfil
och en halsag f6r aft avidgsna sektionerna enligt
mark eringama pa mallen.

Paso n°: Instalacion de 1os estribos laterales
Recorte la plantilla fadlitada y cotoquelaen la
cubierta tal y como se muestra en lailustracion.
Exlraiga las secdones marcadas en la planlilla
mediante una sierra para metales.

Krok &.: Monthz bo&niho nastupntho prahu
Vyfeite phloZenou Sablonu a umistéle j na kryt
dle obrazku. Pomoci ramove pily a vyvrtavade
otvoru odielte podle 3ablony pristudne &asti.

S i G

FHOHLT. dri=d@tb
INY TG — ek — e
BT TR

AF oy TR
FEDF -7 u—|

Schritt 11: Trittbrettmontage

1. Die Tritbretter mit 2 P8 x 20 Belestigungstei-
len in den Gewindeeinsalzen in den Schiitzen an
der Trittbrettuntersede montieren. Oie Befest-
gungsteile noch nicht lest anziehen.

Step #11: Stde Step Installation

1. Install the side steps on the brackets with 2
W48 x 20 fasteners in the threaded insert located
in the slots on the bottom ot the side step.

Do not tighten fastenars al this time.

Etape n*1: installation du marchepied

1. Installez les marchepieds sur les supports
avec deux ataches M8 x 20 inserdes dans les
doullles taraudees situées dans les encoches en
bas du marchepied. Ne serrez pas les attaches
& ce mament.

Fage 11: Montaggio gradino laterale

1. Montare | gradini laterai sulle stalfe con

2 dispositivi di fissaggio M8 x 20 nellinserto
lileftato ubicato nella scanalature al fondo del
gradino laterale. Non sefrare adesso i disposttivi
di tissaggio.

Stap #11: Montage clde step

1. Plaats de side steps op de steunen door 2 M8
% 20 bouten in de plaatmoeren te schroeven die
Zich bevinden In de sleuven aan de onderzjde
van de side step. Draai de bouten nog niet
definitief vast.

Steg #11: Att installera sidosteget

1. Installera sidostegen pa byglamamed tva
fastanordningar M8 x 20 i den gangade isatt-
ningsdelen som sitter i skaroma langst ned pa
sidosteget. Drainte &t fastanordningarna annu.

Paso n® 11: instalacion de los estribos [sterales
1. Instale los estribos 1aterales en los sopor-

tes oon 2 elementos de fijadon ME8x 20enla
insercion roscada situada en las ranuras de la
parte inferior del estribo lateral. No apriete los
elementos de fijadon en este momento.

Krok &. 11: Montaz bo&niho néstupniho prahu
1. Uchytte bodni nastupni prah na drzaky.
Pouzifte 2 upeviiovaci priky M8 x 20 do voZky
se zavitem umisténé v draZkach na spodni
strané nastupniho prahu. Upeviiovaci priky
jesté nedotahujte.

AT

MAx207 T A-FIES 1 FAF 27
B R S

T Z T AT ERSE e




Schritt 12: Trittbrettmontage

Die Trittbretter am Einstiegsblech mittig und von
vorne nach hinten mit gleichférmigem Abstand
ausrichten.

Step #12: Side Step Installation
Center the side steps on the rocker and adjust
the gap evenly from front to rear of the vehicle

Etape n°12: Installation du marchepied
Centrez les marchepieds sur les bas de caisse
et ajustez I’écart entre 'avant et l'arriére du
véhicule.

Fase 12: Montaggio gradino laterale

Centrare i gradini laterali sull'elemento oscillante
e regolare la distanza in modo uniforme dalla
parte anteriore a quella posteriore del veicolo.

Stap #12: Montage side step

Centreer de side steps ten opzichte van de
dorpel en zorg ervoor dat de openingen aan de
voor- en achterzijde even groot zijn.

Steg #12: Att installera sidosteget
Centrera sidostegen pa vippanordningen och
justera mellanrummet jamnt fran fordonets
framre till bakre del.

Paso n° 12: Instalacion de los estribos laterales
Centre los estribos laterales del balancin y
ajuste la holgura uniformemente desde la parte
delantera a la posterior del vehiculo.

Krok ¢. 12

Montaz bo€niho nastupniho prahu

Vyrovnejte bo¢ni nastupni prahy s prahovou
listou a rovnomérné sefidte odsazeni zepfedu a
zezadu vozu.

ATV TIZAA B ATV TR
HA RAF VI %OV HDPRLIE
Gl HICHI T 44

Schritt 13: Trittbrettmontage

Die M8 x 20 Befestigungsteile der mittleren
Halterungen mit 22 Nm festziehen und den Trit-
tbrettabstand vorne und hinten auf beiden Seiten
des Fahrzeugs kontrollieren.

Step #13: Side Step Installation

Torque the center bracket M8 x 20 fasteners to
22Nm and check the gap front to rear on both
sides of the vehicle

EMpe n°13: Installation du marchepied
Serrez les attaches du support central M8 x 20 a
22 Nm et vérifiez I’écart entre I'avant et I'arriére
de chaque cété du véhicule.

Fase 13: Montaggio gradino laterale

Serrare i dispositivi di fissaggio M8 x 20 della
staffa centrale a 22Nm e controllare la distanza
dalla parte anteriore a quella posteriore su
entrambi i lati del veicolo.

Stap #13: Montage side step

Draai de M8 x 20 bouten van de middelste steun
vast met 22 Nm en controleer nogmaals of de
openingen aan de voor- en achterzijde even
groot zijn.

Steg #13: Att installera sidosteget

Dra at mittbygelns fastsattningsanordningar
M8 x 20 till ett moment pa 22 Nm och kontrol-
lera den framre dppningen fran framsidan till
baksidan pa bada sidorna av fordonet.

Paso n° 13: Instalacion de los estribos laterales
Apriete los elementos de fijacion del soporte
central

M8 x 20 a 22 Nm y compruebe la holgura
existente desde la parte delantera a la trasera a
ambos lados del vehiculo.

Krok &. 13: Montaz bo¢niho nastupniho prahu
Upevriovacimi prvky M8 x 20 utahnéte stfedovy
drzak utahovacim momentem 22 Nm a zkontro-
lujte odstup nastupniho prahu vpiedu i vzadu na
obou stranach vozu.

ATV A RAF Y TRING

I T T Y FOM8x207 7 AF % 22NmD
My T I Fl DA HEHIC
PITE

et
T
L

Schritt 14: Trittbrettmontage
Die M8 x 20 Befestigungsteile der hinteren
Halterungen auf beiden Seiten des Fahrzeugs
mit 22 Nm festziehen.

Die Verkleidungen auf beiden Seiten des Fah-
rzeugs wieder einbauen. Zu diesem Zeitpunkt
keine Befestigungsteile montieren.

Step #14: Side Step Installation
Torque the rear M8 x 20 fasteners to 22 Nm on
both sides of the vehicle.

Reinstall the covers on both sides of the vehicle.
Do not install any fasteners at this time.

Etape n°14: Installation du marchepied
Serrez les attaches arriére M8 x 20 a 22 Nm de
chaque cdté du véhicule.

Réinstallez les protections sur chaque cété
du véhicule. N'installez aucune attache a ce
moment.

Fase 14: Montaggio gradino laterale
Serrare i dispositivi di fissaggio M8 x 20 posteri-
ori su entrambi i lati del veicolo.

Rimontare le protezioni su entrambi i lati del
veicolo. Non montare adesso i dispositivi di
fissaggio.

Stap #14: Montage side step
Draai aan beide zijden van de auto de M8 x 20
bouten van de achterste steun vast met 22 Nm.

Plaats de afdekpanelen aan beide zijden van de
auto. Plaats de bouten nog niet.

Steg #14 Att installera sidosteget

Dra at de bakre fastsattningsanordningarna M8
x 20 till ett moment pa 22 Nm pa fordonets bada
sidor.

Installera kaporna igen pa bada sidorna av for-
donet. Installera inga fastanordningar annu.

Paso n° 14: Instalacion de los estribos laterales
Apriete los elementos de fijacién traseros M8

x 20 a 22 Nm situados a ambos lados del
vehiculo.

Vuelva a instalar las cubiertas situadas a ambos
lados del vehiculo. No instale ningun elemento
de fijacion en este momento.

Krok €. 14: Montaz bo¢niho nastupniho prahu
Na obou stranéch vozu utahnéte zadni
upevriovacl prvky M8 x 20 utahovacim momen-
tem 22 Nm.

Na obou stranach vozu vratte zpét kryty.
Upevriovaci prvky jesté nedotahujte.

ATV T A FAT VTR A
: T DOM8x207 7 AT E22NmD

S

MO TERONTIT F 4.

I L 3. 2O

T {fE a0,



Schritt 15: Trittbrettmontage

Den im Kit enthaltenen Abstandhalter durch die
in der Verkleidung gedfineten Bohrung fuhren
und durch Verschieben zusammen mit der

Verkleidung mit der Bohrung in der Halterung
fluchten. Das M8 x 65 Befestigungsteil einsetzen
und mit 22 Nm festziehen, (Darstellung der
Montage ohne Verkleidung.)

Step #15: Side Step Installation

Install the spacer provided in the kit in the hole
cutin the cover and slide the cover and spacer
to aign with the hole in the bracket. Install the
M8 % %65 fastener and torque te 22Nm. (Moun-
ting shown withaut cover.)

Etape n°15; Installation du marchepied
Posez l'entretoise fournie dans le trou découpe
dans la prateclion et faites glisser la pratection
et I'entratoise pour les aligner avecle trou du
support. Installez |'atache M x 65 et sarrez
22 Nm. (Lllustration montre la fixation sans
protection.)

Fase 15: Montaggio gradino laterale
Montare il distanziale fomito con 1l kit nel

foro pralicato nella protezione e far scorrera
laprotezione e il distanziae tino a oltanare
I'alineamento con il foro nella stafta. Montare
il dispositivo ditissaggio M8 x 65 e serrare a
22Nm. (Montaggioillustrato senza protezione.)

Stap #15: Montage side step

Plaats de meegeleverde afstandsbus in het gat
dat in het afdekpaneel gemaakt is en ljn de
aldekplaat en de afstandsbus uit ten opzichte
van het gat in de steun. Plaats de M8 x 65 bout
en draal deze vast met 22 Nm. (Op de foto is het
aldekpaneel niet afgebeeld.)

Steg #15: Att installera sidosteget

Installera distansbrickan som medfdler i satsen |
utskamingen i kapan och Iat k&pan och distans-
brickan glida tills de &r i hojd med halet i bygeln.
Installera tastsattningsanordningen M8 x 65 och
dra & den till ett moment pa 22Nm. (Monteringen
visas utan kapa.)

Paso n® 15: Instalacion de los estribos laterales
Instale el separador suministrado con el kit en

&l onfido cortado en la cubierta y deslicela junto
con & separador para alinearlos con al offficio
del soporte. Coloque el elemento de fijacion M8
x 65 y aprigtelo a 22 Nm. (Bl montaje se muaestra
sin la cubierta.)

Krok &. 15: MontaZz bo&niho nastupniho prahu
Osadte distanéni vioZku z dodané sady do
vyfazaneho otvoru v krytu a vyrovnajte kryt a
distan{ni vioZku tak. aby byly v zakrytu s dvo-
rem v drzaku. Nasroubujte upevriovaci prvek M8
% 65 utahovacim momentem 22 Nm (montaZ je
vyobrazena bez krytu).

AF w1, B RF
o b il & AS—HE A DR 1T
vy A B LA EATAFEET,
FHav bEbabhtET, MExtSTF T AT £
WO Z20m b 2 TE R E T (SR
Pt ROR ul v AR S PRSI AT/ 5. |-l SR

7 FHE

Schritt 17: Trittbrettmontage

Mittigkeit und Abstand der Tnttbretter noch
ainmal kontrollieren und dann die 6 M8 % 20
Befastigungsteile mit 22 Nm anziehen.

Step #17: Side Step Installation
Recheck the center and gap of the side steps
and torque the 6 M8 x 20 fasteners to 22Nm.

Etape n*17:Installation du marchepied
Ventiez de nouveau la centrage et I'écart des
marchepieds et serraz les six attaches M8 x 20
a22 Nm.

Fase 17: Montaggio gradino laterale
Ricontrallare il centro e la distanza dei gradini
laterali e serrare | dispositivi di fissaggio M8 x 20
a 22Nm.

Stap #17: Montage cide step

Contraeer de openingen in het midden en aan
de voor- en achterzijde nogmaals en draai de 6
Me x 20 bouten vast met 22 Nm.

Steg #17: Att installera sidosteget

Kontrollera ater réitten och ¢ppningen pa
sidostegen och se (il att momentet for fastanord-
ningama 6 M8 x 20 ar 22Nm. Kvalitetskontroll

Paso n® 17 Instalacion de los estribos laterales
Vuelva a comprobar &l centro y la holgura de los
astnbos laterales y apriete los 6 elementos de
lijadon M8 x 20 a 22 Nm.

Krok &. 17: MontaZ bo&niho nastupniho prahu
Prekontrolujte stfed a vyrovnan| bednich nastup-
nich prahu a utahnéte & upeviovacich prvku Mé
x 20 utahovacim momeantam 22 Nrn.

AFFFILHAFAF Y FRONT

HA BAT Y TORGET AWML EHEL,
MEx 0727 AF6EE 20mD b 2T B e it
BEA

(2

Qualtatskontrolle

Quality Chack

Contréle qualité

Contrdio qualita
Kwalitgitscontrae
Kvaltetskontroll
Comprobacion de la calidad
Kontrola kvality

Ende der Montagearbeiten
Installation Complete
Installation terminee
Montaggio completato
Montage voltooid
Installationen slutford
Instalacion completada
MontaZ je hotova

ng;':"fl."i“_’fj/



Linke Seite
Left side

Cité gauche
Lato sinistro
Linker zijde
Vanster sida
Parte izquierda
Leva strana

+= (T

MODELL 03-07
MODEL 03-07




Linke Seite .

Left side .
Cité gauche
Lata sinistra »
Linker zijde .
Vanster sida MODELL 07>> - m
Parte izquierda
Leva strana MG DEL 0 7>‘> . LAJ
- . ) . :
"‘lllll.l.. .

ININGZ L




